Models  VANGUARD
| Kv3000o UNVENTED

.GAS HEATER

@@@6 |
!
=
&
7
\

“"Q""\ IS 2%
\\"-l’@m =§@\-=‘-"/§i’

a%@

REPAIR PARTS—CABINET UNIT




.REPAIR PARTS—BURNER AND CONTROL UNITS

KEY No. PART No. DESCRIPTION No. REQUIRED
15 503309 Burner Unit Assembly (Includes Keys 16-20) 1
16 503319 Burner Case, Radiant Plaque and

Jet Unit (Includes Key 22) 1
17 502049 Mounting Bracket tor Pilot Unit 1
18 502989 | Lower Burner Trim 1
19 -502999- | Upper-Burner Deflector - - - 1
20 $47299.--|-Screw- -M3-x-6mm 10
21 502649 Screw M5 x 10mm Black 3
2 502289 Radiant Jet and Washer 3
23 §03329 | Pilot and Ignition Unit 1
24 536118 [ Screw No 8 x 5~ 2
25 503339 Pipe Assembly - Branched - QOuter Radiants
: to Vaive 1
26 503349 Pipe Assambly - Pilot to Pilot Reguliator 1
27 §03279 | Coupling 2
28 503353 Pilot Regulator 1
29 503369 Pipe Assembly - Pilat Regulator to Vaive 1
30 303379 - | Pipe Assembly - Brancned Radiants 2 and 4 to Valve 1
31 503389 | Pipe Assembly - Center Radiant to Vatve 1
32 $03259 | Gas inlet Connecton Elbow +
33 503269 Pipe Assembly - Gas Inlet Elbow to Low Pressure Sensor 1
34 503278 | Coupling 1
35 502849 Low Pressure Sensor 1
36 502859 Leads - Low Pressure Sensor to Interruptor 2
37 502869 Interruptor Unit 1
38 502719 Regulator Fixing Plate 1
39 §02159 | Regulator Mounting Bracket 1
40 516449 Screw No 8 x 3~ 1
41 502809 Pressure Reguiator 1
42 503399 Pressure Tap Fitting 1
43 503409 Pipe Assembly - Pressure Tap Fitting to Valve 1
44 503419 Gas Control Vatve 1
45 502739 Locknut 1
45 502749 Washer 1
47 802758 | Control Knob 1
48 502769 | Control Shaft Unit 1
49 528389 | Split Fixing Pin 1
PARTS NOT ILLUSTRATED
—_ 079102-12 | Installation/Service Manual 1
— 079102-09 | Owners Manuat 1
— 502789 | Kit-Wall Fixing Screws and Anchors 1
v
REPAIR PARTS—CABINET UNIT
KEY No. PART No. DESCRIFTION No.REQUIRED
1 S03138 | Cabinet (Inciudes Keys 2 & 3) 1
2 502519 | Nut (Push-Type) MS Black 3
3 511323 Fastener ("U’ Nut) 2
4 502919 | Aetlector Unit (Inctudes Key 5) 1
5 547649 | Nut (Push-Type) M5 Bright 4
6 502539 Screw No 6 x /" [
7 502929 Burner Apron 1
8 §33329 - | Screw M5 x 10 mm Bright 4
S 503149 Lower Front Panel 1
10 §16449 | Screw No 8 x 3~ 2
11 503159 | Safety Guard Unit 1
12 502579 | Clip—Satety Guard 2
13 502959 Upper Back Plate 1
14 516448 | Screw No 8 x3* 2




